

Preventing and Treating Postpartum Haemorrhage: Uterotonics and Tranexamic Acid

Dr Hasnain Moosvi^{1†}, Dr Syed Hussain Danial², Dr Thomas Drew³

¹Consultant Anaesthesiologist, New Cross Hospital, Wolverhampton (UK)

²Fellow Obstetric Anaesthesia, The Coombe Hospital, Dublin, Ireland

³Consultant Anaesthesiologist, The Rotunda and Beaumont Hospitals, Dublin, Ireland
Honorary Clinical Senior Lecturer, Royal College of Surgeons in Ireland University of Medicine and Health Sciences

Edited by: Primary Editors: Dr Pamela Huang, Assistant Clinical Professor, University of California San Francisco (UCSF), USA and Dr Jennifer Woodbury, Assistant Clinical Professor, UCSF, USA; Secondary Editor: Dr Kelly Fedoruk, Assistant Clinical Professor, Stanford USA

†Corresponding author email: drhasnainmoosvi@yahoo.co.in

Published 28 January 2025

DOI: 10.28923/atotw.540



KEY POINTS

- Oxytocics such as oxytocin and its longer-acting analogue carbetocin are the first-line agents to prevent and treat postpartum haemorrhage due to excellent efficacy and a well-tolerated side effect profile.
- Second-line agents such as ergot alkaloids or prostaglandins act via different receptors and have a range of side effects.
- Tranexamic Acid (TXA) is an antifibrinolytic agent that reduces mortality in postpartum haemorrhage without increasing the risk of thrombosis.
- Optimal dosing and timing of uterotonics and TXA are important and require adaptation to individual clinical scenarios.
- Monitoring for side effects, such as cardiovascular changes, is necessary when administering these agents.

INTRODUCTION

Postpartum haemorrhage (PPH) is a leading cause of maternal mortality worldwide, accounting for approximately one-third of all maternal deaths. PPH is commonly defined as ≥ 1000 mL blood loss after caesarean delivery and ≥ 500 -1000 mL after vaginal delivery. Within 24 hours of delivery constitutes primary PPH, or up to 12 weeks after delivery is secondary PPH. Uterine atony accounts for nearly 80% of primary PPH cases, with tissue injury, retained placenta, and coagulopathy as other common causes. Despite global measures to combat mortality, PPH remains a significant public health concern worldwide, particularly in underdeveloped and developing nations. The World Health Organization (WHO) has developed a roadmap to combat PPH between 2023 and 2030, aiming to reduce the global maternal mortality ratio and morbidity associated with PPH.¹

Tranexamic acid, an antifibrinolytic agent, prevents the breakdown of blood clots. It can significantly reduce PPH and the risk of related morbidity and mortality.^{2,3} The International Confederation of Midwives and the International Federation of Gynaecology and Obstetrics have issued a joint statement recommending the use of uterotonics and tranexamic acid (TXA) in the prevention and treatment of PPH.⁴

An online test is available for self-directed continuous medical education (CME). It is estimated to take 1 hour to complete. Please record time spent and report this to your accrediting body if you wish to claim CME points. A certificate will be awarded upon passing the test. Please refer to the accreditation policy [here](#).

[TAKE ONLINE TEST](#)

Subscribe to ATOTW tutorials by visiting <https://resources.wfsahq.org/anaesthesia-tutorial-of-the-week/>

Although there is still significant variability in the way in which these medications are utilized, there has been ongoing research and data on the dosage, timing, and adverse effects that may help guide one's practice based on the resources available and the clinical situation.

OVERVIEW OF UTEROTONICS

Oxytocin

Mechanism of Action

Oxytocin, a natural peptide hormone produced by the hypothalamus and secreted by the posterior pituitary gland, plays a crucial role during labour and postpartum by inducing uterine contractions. Exogenous oxytocin may be synthesized for administration. It achieves its effects through the specific binding to oxytocin receptors located on the myometrium, leading to an influx of intracellular calcium and the subsequent activation of myosin light chain kinase. This activation results in the phosphorylation of myosin and the enhancement of uterine contractions. The hormone further increases the sensitivity of uterine smooth muscle cells to calcium, which elevates the frequency and amplitude of contractions.

Pharmacokinetics

When administered intravenously, oxytocin acts swiftly with an onset of action of approximately 1 minute and a duration of approximately 1 hour. Oxytocin has a notably short half-life, ranging from 1 to 6 minutes. This pharmacokinetic profile requires close monitoring and dose adjustment to ensure efficacy and safety. In contrast, intramuscular administration takes between 3 and 7 minutes for onset but offers a more prolonged effect, lasting about 2–3 hours, which can be beneficial for maintaining uterine tone.

Dosing

Studies have evaluated the optimal timing and dosing (bolus \pm infusion) of oxytocin, concluding that lower doses are effective and minimize adverse effects. The variability that remains is often multifactorial depending on the mode of delivery, whether the patient has been exposed and desensitized to oxytocin peripartum, and taking into consideration the patient's comorbidities, haemodynamics, and response. Repeated activation of the oxytocin receptor by oxytocin leads to oxytocin receptor desensitization, with the clinical consequence that women who have been previously exposed to oxytocin (either endogenous in labour or exogenous through labour induction or augmentation) will require much larger doses to achieve a satisfactory contractile effect. For the purposes of this article, dosing specifically to prevent PPH in caesarean delivery is described.

In 2019, an international consensus statement reviewed the available literature and offered guidance on the use of uterotonics at elective and intrapartum caesarean delivery. It recommended a bolus of 1 IU oxytocin for elective caesarean delivery, followed by an infusion of 2.5–7.5 IU per hour (0.04–0.125 IU per minute). The administration should commence after the delivery of the baby and clamping of the umbilical cord. In the case of intrapartum caesarean delivery, 3 IU of oxytocin should be administered over at least 30 seconds, followed by an infusion at 7.5–15 IU per hour (0.125–0.25 IU per minute). In both cases, a second bolus of 3 IU over 30 seconds may be delivered if required after reassessment at 2–3 minutes. A second-line agent (ergot alkaloids or a prostaglandin) should be considered promptly if this regimen fails to maintain sustained uterine tone. A review of the patient's clinical condition is essential before discontinuing the infusion, which typically occurs between 2 and 4 hours after initiation.⁵

Oxytocin-Related Cardiovascular Effects and Other Adverse Reactions

Cardiovascular Responses to Oxytocin

The cardiovascular effects of oxytocin are multifactorial, depending on the dose, administration rate, pre-existing conditions, fluid status, and dose frequency. Studies using pulse wave and transthoracic bioimpedance technologies have reported that oxytocin administration during caesarean delivery can lead to peripheral vasodilation, hypotension, tachycardia, and increased stroke volume and cardiac output.⁶ A 10-unit oxytocin bolus has been shown to significantly decrease femoral artery pressure and vascular resistances while markedly increasing heart rate and stroke volume under general anaesthesia.⁷ Slower infusion rates yield a more muted cardiovascular response, suggesting that oxytocin's effects are modulated by the rate of administration and oxytocin receptor desensitization with repeated doses.⁶

Electrocardiographic Changes and Myocardial Considerations

Electrocardiographic ST segment changes, a potential sign of myocardial injury, occur in a significant fraction of women (25%–60%) during caesarean delivery, with various factors, including oxytocin administration, being implicated.^{8–10} One study further investigated the incidence of chest pain and concurrent elevated levels of troponin with these ST-segment changes, which was much less common but suggested possible myocardial ischemia.¹¹

Additional Adverse Effects of Oxytocin

Beyond its haemodynamic impact, oxytocin is importantly associated with water retention and hyponatremia due to its similarity to antidiuretic hormone (ADH), which leads to ADH receptor activation.^{12,13} Nausea and vomiting were also reported in 15% of women receiving oxytocin in one study.¹⁴ Other side effects include warmth, palpitations, skin flushing, nasal congestion, dry mouth, metallic taste, and headaches.¹⁵

Carbetocin

Mechanism of Action

Carbetocin is a synthetic analogue of oxytocin. It functions mechanistically like oxytocin binding to oxytocin receptors on the myometrium, triggering an influx of intracellular calcium, which activates myosin light chain kinase. The downstream effect is the phosphorylation of myosin, leading to uterine contractions. Carbetocin also increases uterine smooth muscle cells' sensitivity to calcium, enhancing the frequency and amplitude of the contractions.⁵

Dosing and Pharmacokinetics

Carbetocin is usually administered intravenously (or intramuscularly, especially in the case of vaginal delivery), with a recommended dose of 100 mcg, producing equivalent effects to 10 mcg (5 IU) of oxytocin. Dose-finding studies indicate that the effective dose (ED90) for elective caesarean delivery in low-risk women could be as low as 14.8 mcg, significantly lower than the standard dose.¹⁶ After injection, time to onset can be within 2 minutes, and duration of action is 60 minutes if given IV and 2–3 hours if administered IM. However, with a plasma half-life of approximately 40–80 minutes, carbetocin has a longer clinical effect compared to oxytocin, whose half-life is around 2–3 minutes.¹⁷ The drug's structural modifications, namely 1-de-amino-1-carba-2-tyrosine (0-methyl) oxytocin, confer increased stability and reduced susceptibility to enzymatic breakdown, leading to a longer receptor half-life.¹⁸ Thus, unlike oxytocin, carbetocin is given as a single bolus dose without subsequent infusion.

Adverse Effects

Carbetocin is generally well-tolerated and has a favourable safety profile compared to oxytocin. However, it may also cause cardiovascular effects, such as hypotension and tachycardia. Comparative studies of 100 mcg carbetocin and 5IU oxytocin during spinal anaesthesia for caesarean sections have shown similar hemodynamic effects.¹⁵

Drug Storage

Carbetocin's stability in high temperatures is notable. The manufacturer states that it remains stable for 1 month at 60°C, 3 months at 50°C, 6 months at 40°C, and up to 3 years at 30°C.¹⁹ This is crucial for maintaining the drug's efficacy in low-resource settings where cold chain storage is compromised.

Ergot Alkaloids (Ergometrine and Methylergometrine)

Mechanism of Action

Ergometrine and its derivative methylergometrine (also known as ergonovine and methylergonovine, respectively) are ergot alkaloids that induce sustained contraction of the uterus. They work by nonspecifically activating various receptors on the uterine smooth muscle, including adrenergic, dopaminergic, and serotonin (5-HT) receptors, which increase uterine muscle tone.

Dosing and Pharmacokinetics

These medications are usually given intramuscularly. In the UK, the licensed dose of ergometrine can reach up to 500 mcg. However, it is recommended to administer lower doses, typically 200–250 mcg, repeated every 2–4 hours, to achieve effective uterine contraction while reducing the risk of adverse effects. The time to onset is about 5 minutes.

Adverse Effects

Vascular Effects

Ergometrine acts as an α -adrenergic receptor agonist, which may cause peripheral vasoconstriction. This action can result in increased systemic arterial and central venous pressures, making hypertension a notable adverse effect. Women with pre-existing conditions like preeclampsia or hypertension may have an increased risk of significant hypertensive responses due to ergometrine's vasoconstrictive properties and, thus, a relative contraindication. It can result in myocardial ischemia and coronary vasospasm; however, these effects are infrequently reported in the literature.

Gastrointestinal Effects

Activation of 5-HT receptors by ergometrine frequently causes nausea and vomiting.

Neurologic Effects

Ergometrine can induce headaches due to hypertension and may increase the risk of seizures.

Drug Storage

To maintain the stability and effectiveness of ergometrine, it is recommended to store in a cool and dry place, protected from light. Ideally, the temperature should be between 2°C and 8°C (36°F and 46°F). If stored outside of the refrigerator, the maximum temperature should not exceed 25°C (77°F) for a period of 12 weeks. After this period, the medication should be discarded.^{20,21}

Prostaglandins (Misoprostol, Carboprost, and Sulprostone)

Mechanism of Action

Prostaglandins are potent bioactive lipids, synthesized from arachidonic acid, which function as paracrine or autocrine signaling molecules, interacting with various G protein-coupled receptors. Specific prostaglandins instigate the contraction of myometrial muscle fibres by activating FP, EP1, EP3, and TP receptors.

Dosing and Pharmacokinetics

Misoprostol, a prostaglandin-E1 analogue, is rapidly absorbed within 9–5 minutes when administered sublingually, orally, vaginally, or rectally, with a half-life ranging from 20 to 40 minutes.^{22,23} The typical dose is 400–800 mcg in divided doses after 15 minutes or as a single dose, up to 800 mcg total max dose.

Carboprost, a PGF_{2α} synthetic analogue, and sulprostone, a synthetic PGE₂ analogue, are used as treatments for postpartum haemorrhage, but their adverse effect profiles deter their prophylactic use during caesarean delivery.^{24–27} Typical dose for carboprost is 250 mcg intramuscular or intrauterine every 15–90 minutes, not to exceed 2000 mcg in 24 hours. Sulprostone can be given 500 mcg IV followed by an infusion at 100 mcg/hr with a max dose of 1500 mcg. After injection, the time to peak is about 15–60 minutes, and the half-life is about 8 minutes.

Adverse Effects

Misoprostol is commonly associated with hyperpyrexia, nausea, vomiting, and diarrhea as predominant side effects.^{22,23}

Carboprost has been linked to severe bronchospasm, even in nonasthmatic patients, and can also cause hypertension, diarrhea, nausea, vomiting, flushing, hyperpyrexia, and myalgia.^{24,25}

Sulprostone may lead to fever, diarrhea, and painful uterine contractions. There are concerns about cardiac or respiratory complications, including cardiac arrest, particularly when used during haemorrhagic shock, combined with dinoprost, or administered off-label as a continuous intravenous infusion.^{26,27}

Comparison of Efficacy Among Different Uterotonics

A Cochrane network meta-analysis, including 196 trials with 135,559 women, evaluated the prophylactic use of these common uterotonic drugs and various combinations to prevent PPH at vaginal and caesarean deliveries. Analysis included oxytocin, carbetocin, ergometrine, misoprostol, prostaglandin, oxytocin + ergometrine, and oxytocin + misoprostol. The analysis found that all agents were effective for preventing PPH >500 mL compared to placebo or no treatment. There was no superiority to using ergometrine, misoprostol, or prostaglandin compared to oxytocin. There was some evidence that carbetocin, oxytocin + ergometrine, and oxytocin + misoprostol may reduce PPH >500 mL more than oxytocin, although this was less apparent when the outcome was defined to be PPH >1000 mL. The two combination regimens produced more side effects than oxytocin alone, mostly in the form of fever and nausea.²⁰ Carbetocin had equivalent efficacy to the combination drug regimens but with less associated side effects, suggesting the superiority of this drug.

A secondary analysis using registry data examined the difference in morbidity of second-line uterotonics for persistent uterine atony after oxytocin prophylaxis had failed. The data from 1335 women who had received carboprost or methylergometrine during caesarean section revealed an increased risk of haemorrhage-related morbidity in the carboprost group, which was significant even after adjusting for confounding factors.²⁸

Emerging evidence suggests that adopting an escalating management strategy for significant bleeding after vaginal delivery may reduce postpartum haemorrhage rates, and this approach might be applicable to caesarean sections as well.^{29,30}

Novel Agents

A number of recent studies have evaluated the potential of intravenous calcium chloride to treat postpartum haemorrhage.^{36,38} Initial positive findings require further investigation and larger clinical trials. Dexmedetomidine hydrochloride, a highly selective α -2 receptor agonist, is used in anaesthesia and intensive care, primarily as a sedative. There is emerging evidence from *in vitro* studies suggesting it may influence contractility of human myometrium.^{39,40}

Tranexamic Acid

Mechanism of Action

TXA functions as an antifibrinolytic agent. It is a synthetic lysine derivative that inhibits plasminogen binding to lysine residues on fibrin. This prevents plasminogen's conversion to plasmin, a molecule that would normally degrade fibrin clots. By blocking this process, TXA stabilizes the fibrin clot and contributes to haemostasis.^{31,32}

Dosing and Pharmacokinetics

For the treatment of PPH, TXA is typically administered when blood loss exceeds 500–1000 mL after vaginal delivery or 1000 mL after caesarean section, or if the patient's hemodynamic stability is compromised by blood loss. The initial dose is 1 g of TXA, provided intravenously at a concentration of 100 mg/mL, infused at a rate of 1 mL/min. If bleeding persists after 30 minutes or returns within 24 hours, a second 1g dose may be administered in the same fashion.³³

Efficacy and Adverse Effects

The WHO recommends early use of TXA within 3 hours of birth in addition to standard care for women with clinically proven PPH after vaginal delivery or caesarean section. TXA is generally well-tolerated. Studies have not shown a significant increase in this risk when used in pregnant women.³⁴ There is an increased risk of nausea and vomiting with the administration of TXA and a risk of seizures. A number of recent reports have highlighted the risks of accidental neuraxial administration of TXA. Intrathecal tranexamic administration has a fatality rate of about 40%.⁴¹ Accidental administration via epidural route may be less catastrophic; however, it warrants strict adherence to safety norms prior to administration of drugs via all routes.

The WOMAN (World Maternal Antifibrinolytic) trial demonstrated that TXA for treatment of PPH significantly reduces the risk of death due to haemorrhage without an appreciable increase in thrombotic events.³⁵ The subsequent TRAPP (TRANexamic Acid for Preventing postpartum haemorrhage) trials determined that while *prophylactic* TXA may reduce PPH at caesarean delivery (by definition, EBL > 1000 ml), there was no appreciable clinical difference such as clinically significant blood loss, blood transfusion, or use of additional uterotonic agents.

SUMMARY

Uterotonic Agent	Indication	Dose	Administration Timing	Duration of Action	Repeat Dosing	Max Dose	Notes
Oxytocin	Elective caesarean delivery	Bolus: 1 IU IV Infusion: 2.5–7.5 IU/h (0.04–0.125 IU/min)	After delivery of baby and umbilical cord clamping	Intravascular: <1 h Intramuscular: 2–3 h	Can give 3 IU over 30 sec if needed after 2–3 min ×2	-	Adjust infusion rate as needed
	Intrapartum caesarean delivery	Bolus: 3 IU IV over ≥ 30 s Infusion: 7.5–15 IU/h (0.125–0.25 IU/min)	After delivery of baby and umbilical cord clamping	Intravascular: 1 hour Intramuscular: 2–3 h	Can repeat 3 IU over 30 sec if needed after 2–3 min ×2 Consider second-line agent early if inadequate uterine tone	-	Review patient before discontinuation, typically 2–4 h after commencement
Carbetocin	Elective caesarean delivery	100 mcg IM or IV over ≥ 30 s	After delivery of baby and umbilical cord clamping	Intravascular: 1 h Intramuscular: 2–3 hours (Single dose duration longer than oxytocin, which may require multiple boluses/infusion for optimal steady state effect)	Typically not necessary. If smaller dose initially given, repeated doses may be given (e.g., 20 mcg initially and repeated up to total of 100 mcg)	Do not exceed 100 mcg	Do not exceed 100 mcg—if more than 100 mcg is required then it is recommended to move to second-line agent.
Misoprostol	Intrapartum Caesarean delivery	100 mcg IM or IV over ≥ 30 sec	After delivery of baby and umbilical cord clamping	Single dose duration longer than oxytocin	Not recommended to repeat	Do not exceed 100 mcg	Move to second-line drug if needed
	PPH Prophylaxis and delivery	400–800 mcg oral, sublingual, vaginal, or per rectum	After delivery of baby and umbilical cord clamping or when PPH is identified	Oral: 2 h Sublingual: 3 h Vaginal: 4 h Rectal: 4 h	Repeat after 15 min if required	800 mcg	Common side effects include fever, nausea, vomiting, and diarrhea
Sulprostone	PPH Prophylaxis and treatment	500 mcg IV followed by Infusion: 100 mcg /h with max dose of 1500 mcg	After delivery of baby and umbilical cord clamping or when PPH is identified	10–20 mins		1500 mcg	Common side effects include fever, diarrhea, and painful uterine contractions.
Carboprost	PPH treatment	250 mcg intramuscular or intrauterine	After diagnosis of PPH	60–120 mins (IM)	Repeat every 15 min if required	2000 mcg (8 doses)	Side effects include diarrhea, nausea, vomiting, flushing, and bronchoconstriction (relatively contraindicated in patients with asthma)
Ergot Alkaloids (Ergometrine)	PPH treatment	200–500 mcg intramuscular	After diagnosis of PPH	Intramuscular: 3 h or more IV: ~45 min	Can repeat after 2–4 h	-	Would avoid IV or slow IV in exceptional circumstances Side effects include hypertension, headache, seizures, chest tightness, nausea and vomiting. Relatively contraindicated in patients with hypertension.
Tranexamic Acid	PPH treatment	1 gram IV bolus over 10 min	As soon as possible after onset of PPH	Active for the duration of the 8-h infusion	If no infusion, can bolus another 1 g IV over 10 min after 30 min	-	

Dosing and Timing of Uterotonics⁵

REFERENCES

1. World Health Organization. A Roadmap to Combat Postpartum Haemorrhage between 2023 and 2030. Geneva: WHO; 2023.
2. Drew T, Carvalho JCA. Major obstetric haemorrhage. *BJA Education*. 2022;22(6):238-244.
3. Sentilhes L, Sénat MV, Le Lous M, et al. Tranexamic acid for the prevention of blood loss after cesarean delivery. *N Engl J Med*. 2021;384:1623-1634.
4. International Federation of Gynecology and Obstetrics, International Confederation of Midwives. Joint statement of recommendation for the use of uterotonics for the prevention of postpartum haemorrhage [Internet]. 2021 Accessed August 2, 2023. https://www.who.org/sites/default/files/2021-06/FIGO-ICM-Statement_Uterotonics-prevention-PPH_0.pdf
5. Heesen M, Carvalho B, Carvalho JCA, et al. International consensus statement on the use of uterotonic agents during caesarean section. *Anaesthesia*. 2019;74(10):1305-1319.
6. Langesaeter E, Rosseland LA, Stubhaug A. Haemodynamic effects of repeated doses of oxytocin during Caesarean delivery in healthy parturients. *Br J Anaesth*. 2009;103:260-262.
7. Secher NJ, Arnsbo P, Wallin L. Haemodynamic effects of oxytocin (syntocinon) and methyl ergometrine (methergin) on the systemic and pulmonary circulations of pregnant anaesthetized women. *Acta Obstetrica Gynecologica Scandinavica* 1978;57:97-103.
8. Mathew JP, Fleisher LA, Rinehouse JA, et al. ST segment depression during labor and delivery. *Anesthesiology* 1992;77:635-641.
9. Palmer CM, Norris MC, Giudici MC, Leighton BL, DeSimone CA. Incidence of electrocardiographic changes during caesarean delivery under regional anaesthesia. *Anesth Analg*. 1990;70:36-43.
10. Zakowski MI, Ramanathan S, Baratta JB, et al. Electrocardiographic changes during caesarean section: a cause for concern? *Anesth Analg*. 1993;76:162-167.
11. Moran C, Ni Bhuinneain M, Geary M, Cunningham S, McKenna P, Gardiner J. Myocardial ischaemia in normal patients undergoing elective caesarean section: a peripartum assessment. *Anaesthesia* 2001;56:1051-1058.
12. Whalley PJ, Pritchard JA. Oxytocin and water intoxication. *JAMA*. 1963;186:601-603.
13. Feeney JG. Water intoxication and oxytocin. *Br Med J*. 1982;285:243.
14. Mannaerts D, Van der Veeken L, Coppejans H, Jacquemyn Y. Adverse effects of carbetocin versus oxytocin in the prevention of postpartum haemorrhage after caesarean section: a randomized controlled trial. *J Pregnancy*. 2018;2018:1374150.
15. Rosseland LA, Hauge TH, Grindheim G, Stubhaug A, Langesaeter E. Changes in blood pressure and cardiac output during Caesarean delivery: the effects of oxytocin and carbetocin compared with placebo. *Anesthesiology* 2013;119:541-551.
16. Khan M, Balki M, Ahmed I, Farine D, Seaward G, Carvalho JC. *Can J Anesth*. 2014;61:242-248.
17. Cole NM, Carvalho JC, Erik-Soussi M, Ramachandran N, Balki M. In vitro comparative effect of carbetocin and oxytocin in pregnant human myometrium with and without oxytocin pretreatment. *Anesthesiology* 2016;124:378-386.
18. Hunter DJ, Schulz P, Wassenaar W. Effect of carbetocin, a long-acting oxytocin analog on the postpartum uterus. *Clin Pharmacol Ther*. 1992;52:60-67.
19. Malm M, Madsen I, Kjellström J. Development and stability of a heat-stable formulation of carbetocin for the prevention of postpartum haemorrhage for use in low and middle-income countries. *J Pept Sci*. 2018;24:e3082.
20. Gallos ID, Papadopoulou A, Man R, et al. Uterotonic agents for preventing postpartum haemorrhage: a network meta-analysis. *Cochrane Database Syst Rev*. 2018;12(12):CD011689.
21. Liabsuetrakul T, Choobun T, Peeyananjarassri K, Islam QM. Prophylactic use of ergot alkaloids in the third stage of labour. *Cochrane Database Syst Rev*. 2018;6:CD005456.
22. Heesen K, Van Aken H, Hofmeyr GJ, et al. International consensus statement on the use of uterotonic agents during caesarean section. *Anaesthesia*. 2019;74(8):1077-1091.
23. Hofmeyr GJ, Walraven G, Gülmezoglu AM, Maholwana B, Alfirevic Z, Villar J. Misoprostol to treat postpartum haemorrhage: a systematic review. *Br J Obstet Gynaecol*. 2005;112:547-553.
24. Harber CR, Levy DM, Chidambaram S, Macpherson MB. Life-threatening bronchospasm after intramuscular carboprost for postpartum haemorrhage. *Br J Obstet Gynaecol*. 2007;114:366-368.
25. Sunil Kumar KS, Shyam S, Batakurki P. Carboprost versus oxytocin for active management of third stage of labor: a prospective randomized control study. *J Obstet Gynecol India*. 2016;66:229-234.
26. Schmitz T, Tararbit K, Dupont C, et al. Prostaglandin E2 analogue sulprostone for treatment of atonic postpartum haemorrhage. *Obstet Gynecol*. 2011;118:257-265.
27. Lampati L, Colantonio LB, Calderini E. Cardiac arrest during sulprostone administration—a case report. *Acta Anaesthesiologica Scandinavica*. 2013;57:395-397.
28. Butwick AJ, Carvalho B, Blumenfeld YJ, El-Sayed YY, Nelson LM, Bateman BT. Second-line uterotonics and the risk of haemorrhage-related morbidity. *Am J Obstet Gynecol*. 2015;212:e1-7.
29. Collins PW, Bell SF, de Lloyd L, Collis RE. Management of postpartum haemorrhage: from research into practice, a narrative review of the literature and the Cardiff experience. *Int J Obstet Anesth*. 2019;37:106-117.
30. Shields LE, Smalarz K, Reffigee L, Mugg S, Burdumy TJ, Propst M. Comprehensive maternal haemorrhage protocols improve patient safety and reduce utilization of blood products. *Am J Obstet Gynecol*. 2011;205:e1-8.

31. Sentilhes L, Lasocki S, Ducloy-Bouthors AS, et al. Tranexamic acid for the prevention and treatment of postpartum haemorrhage. *Br J Anaesth*. 2015;114:576-587.
32. Sentilhes L, Madar H, Mattuizzi A, et al. Tranexamic acid for childbirth: why, when, and for whom. *Expert Rev Hematol*. 2019;12:753-761.
33. Edition C, Begley CM, Devane D, et al. FIGO Consensus Guidelines on Postpartum Haemorrhage from Primary Uterine Atony: after home births and in low resource settings. *Int J Gynaecol Obstet*. 2021;154(3):367-377.
34. World Health Organization. Updated WHO Recommendation on Tranexamic Acid for the Treatment of Postpartum Haemorrhage. October 2017.
35. WOMAN Trial Collaborators. Effect of early tranexamic acid administration on mortality, hysterectomy, and other morbidities in women with post-partum haemorrhage (WOMAN): an international, randomised, double-blinded, placebo-controlled trial. *Lancet*. 2017;389:2105-2116.
36. Calcium chloride for the prevention of uterine atony during caesarean Delivery: a pilot randomized controlled trial and pharmacokinetic study. *J Clin Anesth*. 2022;80:110796. doi:10.1016/j.jclinane.2022.110796
37. Postpartum haemorrhage and pregnancy induced hypertension during emergency lower segment caesarean section: dexmedetomidine to our rescue. *Rev Bras Anesthesiol*. 2017;67(5). doi:10.1016/j.bjane.2014.12.002
38. Ansari JR, Yarmosh A, Michel G, et al. Intravenous calcium to decrease blood loss during intrapartum cesarean delivery: a randomized controlled trial. *Obstet Gynecol*. 2024;143(1):104-112.
39. Balki M, Ustare L. EP131 In vitro evaluation of the effect of dexmedetomidine on oxytocin pre-treated pregnant human myometrium. *Reg Anesth Pain Med*. 2023;48:A109.
40. Sng BL, Dabas R, Sia AT. Intravenous dexmedetomidine use in obstetric anaesthesia: a weapon in our armoury? *Int J Obstet Anesth*. 2018;36:1-2.
41. Patel, Santosh. Tranexamic acid-associated intrathecal toxicity during spinal anaesthesia: a narrative review of 22 recent reports. *Eur J Anaesthesiol*. 2023;40(5):334-342. doi:10.1097/EJA.0000000000001812



This work by WFSA is licensed under a Creative Commons Attribution-NonCommercial-NoDerivatives 4.0 International License. To view this license, visit <https://creativecommons.org/licenses/by-nc-nd/4.0/>

WFSA Disclaimer

The material and content provided has been set out in good faith for information and educational purposes only and is not intended as a substitute for the active involvement and judgement of appropriate professional medical and technical personnel. Neither we, the authors, nor other parties involved in its production make any representations or give any warranties with respect to its accuracy, applicability, or completeness nor is any responsibility accepted for any adverse effects arising as a result of your reading or viewing this material and content. Any and all liability directly or indirectly arising from the use of this material and content is disclaimed without reservation.